DF200GHG =4 H Bt

DF200GHG PARTSLIST

FOREWORD
When you are going to order parts you may take this booklet as reference
but any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the
illustration with the size and appearance .Then with the no. in the
illustration you will find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.




ZEPH Engine

F H 5 XX E R B XEMW M=
NO. Code name Chinese Description Q'ty
1 01010002 RN AT ERD Engine ASSY 1




phih#E 2 A% (—) Crankcase Assy

F H = L= i A i HE
NO. Code name Chinese Description Q'ty
1 | 2.20.05.09.02000 R R.Crankcase Assembly 1
2 [ 2.20.04.66.07000 T FEARASAR SRR L.Crankcase Assembly 1
3 [ 1.20.07.32. 12000 WAERK Breather Pipe Joint 1
4 1. 00. 01. 6204 476204 Bearing 6204 1
5 1.00. 01. 6203 47K 6203 Bearing 6203 1
6 1. 00. 01. 6202 MK 6202 Bearing 6202 1
7 | 1.05.01.09.0612 BEFEM6 X 12 Bolt M6x12 1
8 | 1.20.20. 20. 17000 T Washer 6 1
9 | 1.20.20.01. 08000 | i AFiHE20X32X6 Oil-Seal 20x32x6 1
10 | 1. 20.04. 01. 13000 | HhZhHE19.8X30 X5 Oil-Seal 19.8x30x%5 1
11 | 1. 20. 04. 01. 03000 SR 12X 18x%1 Gasket 12x18x1 1
12| 1. 20. 04. 01. 14000 | FHIEFEM12X 1. 5X 14 Bolt M12x1.5x14 1
13| 1. 20. 04. 01. 09000 HREE Front Shock Absorber Sheath 5
14 | 1. 20. 04. 65. 15000 o} #42 Bush 42 2
15 | 1. 20. 04. 65. 16000 50 Bush 50 1
16 | 1.20. 13.01. 01000 [i] 7 H7 JIATIRET Screw 1
17| 1. 20. 13. 01. 02000 OJLRE 16X 1.5 O-Ring 16x1.5 1
18 | 1. 20. 13. 01. 05000 EOALa Tension Rod 1
19 | 1. 20. 13. 32. 04000 IEI 4% 2% Timing Chain 1




s SR (=) Crankcase Assy

F H = L= B X H M HE
NO. Code name Chinese Description Q'ty
20 | 1. 20. 13. 01. 06000 R T Chain Guide 1
21 | 1. 20. 04. 06. 04000 XL MEF: M8 X 209 Stud bolt M8x209 2
22 | 1. 20. 05. 06. 01000 AELAEF M8 X 201 Stud bolt M8x201 2
23 | 1.20. 04. 01. 05000 A AR Gasket 1
24 | 1.20.04.01.01000 FENE 68X 14 Locating Bush @8x14 2
25 | 1.05.01.09. 0622 B2 AEM6 X 22 Bolt M6x22 2
26 | 1.20. 13.01. 07000 JEEE Chain Adjuster 1
27 | 1.20. 13. 01. 03000 (JEHEDS) 4R Gasket 1
28 | 1.20. 13. 01. 08000 Ji Sk UEAT Screw 1
29 | 1.20. 13.01. 09000 OJF B 9. 5%1. 5 O-Ring 9.5%1.5 1
30 | 1.05.01.09. 0650 BZEHEM6 X 50 Bolt M6x50 2
31 | 1.20. 04. 65. 12000 AR AE Gearcase Breather Pipe 1
32 | 1. 20. 04. 65. 17000 K411, 5 Clamp 11.5 1
33 | 2.20.05.67.99000 VoY L =YY R.Crankcase Assembly 1
34 | 2. 20. 04. 66. 99000 e FaR L.Crankcase Assembly 1




TiRE =S (—) Gearcase Assy

3*3533

ar

F H 5 XX E R B XEMW HE
NO. Code name Chinese Description Q'ty
1 | 2.20.20.65.01000 AR AR 7 Gearcase cover 1
2 | 1. 20. 20. 65. 08000 BHAE R Gearcase Gasket 1
3 | 1.20.01.01.01000 ERLE Locating Bush 2
4 1. 00. 01. 6302 7K 6302 Bearing 6302 1
5 | 1.20. 20. 65. 10000 sy e R Reverse Gear Shaft Assy 1
6 | 1.20.20.65.14000 LR ES Oil Seal of Output Shaft 1
7 1.00. 01. 4905 A 7K RNA4905 Needle Bearing RNA4905 1
8 | 1.20. 20. 65. 03000 o L Output Shaft 1
9 | 1.05. 06.02. 2000 HhH$4 P8 20 Check Ring 20 1
10 | 1.00.01.6204 Hh7K6204 Bearing 6204 2
11 | 1. 20. 20. 65. 02000 75 o A i N Input Shaft 1
12 | 1. 20. 20. 65. 18000 RS S A Shift Drum Assy 1
13 | 1. 20. 20. 65. 19000 AR S Oil Seal 1
14 | 1. 20. 20. 65. 11000 784 Shift Fork 1
15 | 1. 20. 20. 65. 21000 R X Shift Rail 1
16 | 1. 20. 04. 65. 18000 R Hollow Bolt 1
17 | 1. 20. 04. 65. 19000 HE 14X 22X 1 Washer 14x22x1 1
18 | 1. 20. 04. 65. 20000 PRA, 555 Limit Spring 1
19 | 1. 20. 04. 65. 21000 ER13/32 Steel Ball 1




TiEREE=S M (=) Gearbox Cover Assy

F H = L= B X H M =
NO. Code name Chinese Description Q'ty
20 | 1. 20. 20. 65. 16000 A% b Oil Seal of Shift Shaft 1
21 | 1.20.20.65. 17000 | #Herifhzift (8t J7) | Shift Shaft Assy (Flat Square) 1
22 | 1. 20. 20. 65. 20000 O£ 10%x2.5 O-Ring 10x2.5 1
23 | 1. 20. 20. 65. 09000 ] i ge e Intermediate Gear Shaft 1
24 | 1. 20. 04. 65. 23000 15X 19X 1 Washer 15x19x1 1
25 | 1.05.01.09. 0640 B2 M6 X 40 Bolt M6x40 10
26 | 1. 20. 32. 65. 08000 YA AL A LA Gear Sensor Module 1
27 | 1.05.01.09. 0612 BEALM6 X 12 Bolt M6x12 1
28 | 1.05.01. 08. 0622 BEFEM6 X 22 Bolt M6x22 1
34 | 1.05.06.01.5200 FLA 48 52 Check Ring 52 1
35 | 1.05.06. 02. 2500 HhH$4 P8 25 Check Ring 25 1
36 | 1. 20. 04. 65. 22000 HPE 25 X 33X 1 Washer 25%33x1 1
37 | 1. 00. 01. 6205-2RS K 6205-2RS Bearing 6205-2RS 1
38 | 1. 20. 04. 01. 14000 | HIZEFEM12X 1. 5X 14 Bolt M12x1.5%14 1
39 | 1. 20. 04. 01. 03000 T 12X 181 Gasket 12x18x1 1
40 | 1. 20. 04. 01. 09000 MHREE Front Shock Absorber 2




EEER Left Cover Assy

-] -J

~

10=——

F H = L= B X H M HE
NO. Code name Chinese Description Q'ty
1 52T-1-506 Parks Gasket, left cover 1
2 | 157QMJ-B2 -1-501 sk Left cover 1
3 GB/T 16674 BEFEM6 X 65 Bolt M6X65 2
4 GB/T 16674 B2 M6 X 40 Bolt M6X65 6
5 GB/T 276 7% 6200-2RS Bearing 6200-2RS 1
6 52T-1-508A X 1 2 Suction mask 1
7 GB/T 845 B B4 ST4.2 %8 Self tapping screwST4.2X8 | 4
8 52T-1-112 EhiE g8 X 14 Positioning sleeve 2
9 52T-1-502 A TR Ventilation guide 1
10 =ARK Left cover Assy 1




LB IREER Right Cover Assy

F H = L= B X H M HE
NO. Code name Chinese Description Q'ty
1 |2.20.07.01.01000 i Right Cover 1
2 |1.20.07.01. 06000 H i Right Cover Gasket 1
3 11.20.04.01. 13000 | HiZhhE19.8X30X 5 Oil Seal 19.8x30x5 1
4 |1.20.04.01.01000 ENLE $8X 14 Locating Bush ¢8x14 2
5 |1.20.07.01. 09000 JE T Y Oil-Filter Screen 1
6 | 1.20.07.01. 03000 T8 T A Oil-Filter Screen Spring 1
7 |1.20.07.01. 04000 OJFFE30.5 X3 O-Ring 30.5x3 1
8 |1.20.07.01. 02000 JETH X RS Oil-Filter Screen Nut 1
9 | 1.05.01.09. 0632 PEFEM6 X 32 Bolt M6x32 1
10 | 1.05.01.09. 0695 BEAEM6 X 95 Bolt M6x95 4
11 |1.05.01.09. 06100 BZ M6 X 100 Bolt M6x100 1
12 | 1. 05.01.09. 06110 BEAEM6 X 110 Bolt M6x110 2
13 | 1.20.07. 01. 08000 fil R 28R Trigger Line Card 1
14 | 1.20.07.01. 05000 GIREN Oil Level Gauge 1
15 | 1.20.07. 01. 07000 O FE 18X 3 O-Ring 18x3 1
16 | 1.05.01.09. 0635 BEAEM6 X 35 Bolt 1
17 | 2.20.07. 01. 99000 A 5 SR Right Cover Assy 1




SE{&EM Cylinder Body Assy

Fr 5 L = ® X AW =
NO. Code name Chinese Description Q'ty
1 | 1.20.02.09. 03000 S ELAR Cylinder Block 1
2 1 1.20.02.09.01000 AL Cylinder Block Gasket 1
3 | 1.20.01.01. 01000 ENE G 10X 16 Locating Bush ¢10x16 2




SELEm Cylinder Head Assy

| tl 14
. 4 i ERY 7
[ iy > ) d
| L - I.||= ‘*ﬁ. T 5
W, i ]
f'" it ® 5
. L ;
b
LD
G
:ﬁ"-::l:. "'. B
3G L\
o, 4C
L 5 i
F H = h X & R XX HE M =
NO. Code name Chinese Description Q'ty
1 12.20.01.09.13000 | SEERAARE O Cylinder Head 1
2 | 1.05.01.09.06100 BZAEM6 X 100 Bolt M6x100 2
3 | 1.20.01.01. 01000 ENE G 10X 16 Locating Bush ¢10x16 4
4 |1.20.01.09. 15000 kB Cylinder Head Gasket 1
5 | 1.20.01.01. 16010 HAER Pipe Clamp 1
6 | 1.05.02.01. 0425 IZ5TM4 X 25 Screw M4x25 1
7 | 1.05.04.02. 0600 IEREM6 Nut M6 2
8 | 1.20.01.01. 16000 HESE BUR Intake-Tube Assy 1
9 | 1.00.14. 265180 OFFB26.5X 1.8 O-Ring 26.5x1.8 1
10 | 1.20.01. 01. 12000 ALih2%) B Hui Thermal Baffle 1
11 | 1.20.01.01. 11000 CRRHRD AREAR Base Plate 1
12 | 1. 20. 01. 06. 06000 A Inlet Valve 1
13 | 1. 20.01. 01. 14000 T Valve Oil Seal 2
14 | 1.20.01. 01. 10000 R By Gasket 2
15 | 1. 20. 01. 06. 09000 RURELES Outer Valve Spring 2
16 | 1. 20.01. 06. 08000 KITH R Inner Valve Spring 2
17 | 1.20.01. 01. 05000 AT Valve Spring Retainer 2
18 | 1.20.01. 01. 07000 Sk Valve Cotter 4
19 | 1.20.01. 01. 17000 KAE 3 Spark Plug 1
20 | 1. 20. 12. 01. 05000 1EBhHR A Stop Plate 1
21 | 1.20.12. 01. 04020 Y BB Adjusting Nut 2
22 | 1.20.12.01. 04030 VA NE 22 Adjusting Screw 2
23 | 1. 20. 12. 06. 04010 0D Rocker Arm 2




SELEK (=) Cylinder Head Assy

1 T.l e 15
1wy 1:.- -| % " | #; L II:F : I.
¢ % YRy
._:.r_: I-:___:' - I.'II 'I. . II :
. _“'l'\-h-l' 3
AP
S
; I\. L' 5 &
ey
g 1'5 v A
-f - [
¥ " r-
Fr H = P X &R R X AW HE
NO. Code name Chinese Description Q'ty
24 | 1. 20. 12. 06. 03000 S PR Hh A, Inlet Rocker Arm Shaft Assy 1
25 | 1.20. 11. 06. 01000 I A0 R R Camshaft Assy 1
26 | 1.20. 12. 06. 02000 SRR Inlet Rocker Arm Shaft 1
27 | 1. 20. 01. 06. 04000 HST Exhaust Valve 1
28 | 1. 05. 04. 02. 0800 BZLEMS Nut M8 4
29 | 1. 20. 04. 01. 06000 88 Washer 8 4
30 | 2. 20. 12. 06. 01000 "l 0 Al e Camshaft Retainer 1
31 | 1.20.01. 01. 03000 Rk 2 FEM6%63 Stud Bolt M6x63 2
32 | 1.20.01. 08. 02000 R BT ME %32 Stud Bolt M8x32 2
33 | 1. 20. 12. 06. 04000 S IE Valve Rocker 2
34 | 2.20.12. 06. 99000 G B R R Camshaft Retainer Assy 1
35 | 2.20.01.67.99000 ATk B Cylinder Head Assy 1
36 | 1.05.06.01. 3500 FLA 48 35 Check Ring 1
37 | 1. 20. 11. 32. 02000 IEREE S Timing Sprocket 1
38 | 1.05.01.08. 0512 BEAEM5 X 12 Bolt M5x12 2




S5 LER R Cylinder Head Cover Assy

F H = B X &R R X E W HE
NO. Code name Chinese Description Q'ty
1 12.20.03.06.01000 SE S5 Cylinder Head Cover 1
2 |1.20.03.06. 03000 AL 2 P Seal Ring of Cylinder Head Cover| 1
3 | 1.20.03.01. 02008 Al Cover Slip 1
4 | 1.20.03. 32. 30000 ety Bolt 2
5 | 1.20.03.01.05010 &k Pipe Clamp 1
6 | 1.20.03.01.05000 BAREA Breather Pipe Assy 1
7 | 1.20.03.01. 05020 & Pipe Clamp 1
8 | 1.20.03.01.04000 EHCELA Pipe Joint Assy 1
9 | 1.05.02.03. 4208 H W24T ST4.2 X 8 Tapping Screw ST4.2x8 4
10 | 1. 20. 03. 32. 31000 fof IR E Rubber Gasket 2

11 | 2.20.03.06. 99000 TSk 55 AR Cylinder Head Cover Assy 1




BREEMFEYE . SEELBY Connecting Rod of Crank-shaft Assy

4
Fr H = h X & R XX HE M =
NO. Code name Chinese Description Q'ty
1 | 1.20.09.65.01000 th AT 4 Connecting Rod of Crank-shaft | 1
2 11.20.09.01.01010 (5 Woodruff Key 1
3 | 1. 20. 10. 08. 01000 THE Piston 1
4 | 1.20.10. 01. 04000 EEHRE Clamp Spring P
5 WA (5 R Piston Oil Ring
6 BoHESWH Piston Ring 1
7 | 1.20.10. 08. 02000 ¥l Piston Ring 2 1
8 | 1.20.10. 08. 03000 HZE Piston Pin 1




BB ER Starting Motor Assy

- it
AR N
10 ~ i
S LL‘ " ’
W~
Fr H = X E R R W=
NO. Code name Chinese Description Q'ty
1 | 1.20.18.01.01000 LB LA R Starter Motor Assy 1
2 | 1.05.01.09. 0616 IZFEM6 X 16 Bolt M6x16 2
3 | 1.20. 18.01. 02000 i Gear Shaft 1
4 11.20.18.01. 03000 R Transition Gear 1
5 | 1.20.09.01.01010 (5 Woodruff Key 1
6 |1.20.19.08.01020 Bk B A A A Overrunning Coupler Assy 1
7 | 1.20.19.01.01040 TR K Needle Bearing 1
8 |1.20.19.03.01030 BT ECH A Driven Gear Assy 1
9 | 1.20.19. 01. 03000 Oy Gasket 1
10 | 1. 20.19.01. 02000 | “BiEIEEESM22X 172 Locknut SM22x1 (L.) 1
11 |1.20.19.08.01000 FEEhFEE R A2 Overrunning Coupler 1




F. MEHEHEE 2R Driving and Driven Pulley Assy

g DrN
2 . r"__, '-"Fu :
g (&
%06
7 < "' ‘@) :
-~ . s, o
== L ey,
=t ae 'ﬁ.’f('
s ¥ ¢
£ o3 =X
! S
=S
Yo
Fr H# = XX E R B X HEM =
NO. Code name Chinese Description Q'ty
1 152019000 Wi = ¥ 717 743-20-30 Drive Belt 1
2 | 1.20.21.01.01000 T B B R Driving Pulley Assy 1
3 11.20.21.01. 01060 TR Piece 3
4 |1.20.21.01.01050 fuzhik Drag Flange 1
5 | 1.20.21.01.01040 B Roller Assy 6
6 |1.20.21.01.01030 HERAE Right Capstan Assy 1
7 11.20.21.01. 01020 ES Bush 1
8 |1.20.21.01.01010 DX E J 45 s i Driving Belt Fan 1
9 |1.20.17.65.03001 P8 12.5%x25%7 Washer 12.5x25x7 1
10 | 1.05.04.10.1213 | #EEEMI12X1.25 H=10 Nut M12x1.25 H=10 1
11 | 1.20.22.01.01000 M B J R Follower Pulley Assy 1
25 | 1.05.05.04. 1200 8 12.3%x29%2.5 Washer 12.3x29x2.5 1
26 | 1.05.04.10. 1212 | #EEEMI12X1.25 H=8 Nut M12x1.25 H=8 1




BB . YHREBHE Magneto and 0il pump

F i P X E W R X H W HE
NO. Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 |7NfHiE 2T 52 M6 X 18 Hexagon Bolt M6x18 4
2 | 1.20.24.01. 06000 RNy Fan Assy 1
3 | 1.05.04.10. 1213 | #EEFMI12X1.25 H=10 Nut M6 M12x1.25 H=10 1
4 | 1.05.05.04. 1201 “FE12-14HV Flat Gasket 12-14HV 1
5 |1.20.16.01.01022 | K% (EHFK11Z0D Rotor Assy (DC 11) 1
6 | 1.05.01.09. 0620 |/SFiE% 154 M6 X 20 Hexagon Bolt M6x20 2
7 | 1.05.01.08. 0512 NFIBEFEMS X 12 Hexagon Bolt M5x12 2
8 | 1.20. 14. 01. 03000 MU ZEHAE Oil Pump Assy 1
9 | 1.05.01.09.0625 IZFEM6 X 25 Bolt M6x25 2
10 | 1. 20. 14. 01. 01000 HERS A Oil Pump Sprocket Wheel 1
11 | 1.05.04.02. 0600 I REM6 Nut M6 1
12 | 1. 20. 14. 01. 04000 HERS S Oil Pump Chain 1
13 | 1. 20. 14. 01. 02000 Bl Uit 5 Sprocket Wheel End Cap 1
14 | 1.05.01.09. 0612 B M6 X 12 Bolt M6x12 2
15 | 1.20.16.01.01012 | & FAHM4 (HH1140 Stator Assy (DC 11) 1
16 | 1.20.16.01.01002 | WAHENLERL (HR Magnetor Assy (DC 11) 1




5= Fan Cover Assy

FF H = X E R R =
NO. Code name Chinese Description Q'ty
1 | 1.20.24.03.03000 KU Fan cover 1
2 1 1.20.24.01. 03020 Wz Blanking Cap 1
3 | 1.20.24.01. 04000 LA 25T Cable Clamp 1
4 | 1.05.01.09. 0625 HEFEM6 X 25 Bolt M6x25 3
5 | 1.20.24.01.03010 A S Cooling Duct 1
6 | 1.05.02.15.4816 | HIHR%TST4. 8 X 16-F-H| Tapping Screw ST4.8x16-F-H | 5
7 | 1.20.24.06.01020 | 161-B2 5 X\ B LH 1 Upper Fan Cover Assy 1
8 | 1.20.24.01.01040 R 2k Cable Clamp 1
9 | 1.20.24.01.01030 KI5 Rubber Cover 1
10 1122%222%11%11%11%/ 161-B2 1. NI Upper&Lower Rubber Mat 1
12| 1. 20. 24. 06. 02000 | 161-B2 N S X HEHE Lower Fan Cover Assy 1
13 | 1. 20. 24. 01. 05000 i K Tubing Clamp 1




R EZME Frame and Accessories

F # = P E W xR X H W H=
NO. Code name Chinese Description Q'ty
1 0201-200GHG =4 Frame Assy 1
2 020102832 JEEER Engine Bracket 1
3 07990003 L2 E & 30% & 10435 Bush ¢30%¢10%*35 2
4 02010285 RRE A Front Upper Swing Arm(Left) 1
5 02010286 B AN Front Upper Swing Arm(Right) | 1
6 02010287 R Front Lower Swing Arm(Left) 1
7 02010288 NREHMA Front Lower Swing Arm(Right) 1
8 07990004 ZEpPATEE b 28% & 10%22 Bush ¢28%¢10%22 16
9 06020157-2 d 32 2 932 Pipe Plug 2




ZEZH${%2 Frame Accessories

/14 15

Fr H = P X &R E R HE
NO. Code name Chinese Description Q'ty
1 02011709 R AT Front Bumper 1
2 02011710 B R Front Carrier 1
3 02011701 B2 Front Trellis 1
4 02011706 MRS E R i Front Trellis Tube,L 1
5 02011725 W2RiER S A Front Trellis Tube,R 1
6 02011702 o ZE BT Middle Trellis,Front 1
7 02011707 W2R iR G i Rear Trellis Tube,L 1
8 02011708 WAERE IS4 Rear Trellis Tube,R 1
9 02011703 TR Middle Trellis,Rear 1
10 02011704 Ja SR A Rear Trellis, L 1
11 02011705 JEMEEt Rear Trellis, R 1
12 02011711 T [ E 4R Housing, Taillight 1
13 02011724 ThUp £ 52 Ceiling Assy 1
14 02010928 % E5R Bracket,Spare Tire 1
15 03030925 NN Front PP Carrier 1
16 06020015 IR FE 38 Rubber Tubing Plug 2
17 03030419 ZWFE Hanger of luggage case 6
18 02010321 S Special Washer 8
19 02010320 2R 2 22 Connecting screw for Top Frame | 2




ZEZH{4%3 Frame Accessories

ey

12

Fr H 5 F XX E R e WE
NO. Code name Chinese Description Q'ty
1 06990015 I B AR BT T B Brake pedal Shoe 2
2 02011576 ) ZE AR A A Brake Pedal 1
3 02010326 MEFFNATE Neck Bush for Brake Lever 1
4 07020025 FEI R B AR B Torsional spring for the brake pedal | 1
5 02010323 T B AR Throttle Pedal 1
6 07020026 TSR Torsional spring, Throttle Pedal | |
7 02010324 I AAE Neck Bush for Throttle Lever 1
8 02010745 P47 28 i) 5 Shift Cable Fixing Plate 1
9 02010749 e Shift Rocker Arm )
10 02010310 R[] 5 AR Battery Fixed Plate 1
11 10020009 E{NE Handle Grip 2
12 02010315 FEE M w4 Handlebar Holder 1
13 02030072 JiAie 1 Clip of the Handlebar 1
14 02030073 77 [ - R Handlebar Fixed Seat 1
15 02010311 e e I e AL Fixed plate of the electrical box 1
16 03030231 FH SL £y Electric box 1
17 02011713 IR 4R Bracket,Cup 2
18 02010316 PATAF A Balancing Lever Assy 2
19 02010318 Sl R R 40 A Balance arm Assy 1
20 12020004 BEBKRP LS ©10 Rubber Dust Cover (®10) 2
| 91 02011570 B JE A 2 Housing,Rear Seat 1
29 02010303 BUPSVR AR 248 () Bracket of Front Fender(L.) 1
| 23 02010304 EEEt S =D Bracket of Front Fender(R.) 1
24 03030036 Ja Fe etk 430%185 Front Fender(430*185) 2
| 25 02010306 IEEE R S NP Bracket of Rear Fender(L.) 1
2% 02010307 IEEEV R S =D Bracket of Rear Fender(R.) 1
| 97 03030230 JEHRIIRAR (150078 ) Rear Fender 2




¥m &A% Steering System

i 2
= .
+—0
b :: 4]
T
8
2t — o«
16—© ® E E 14— © 16
- »
18-© ;. O 18
19-0) $ 14 e (o SRU
52 H = L= i B X &M BE
NO. Code name Chinese Description Q'ty
1 02030056 J7 ) (300) Steering Wheel 1
2 02030077 7 17 35 [ 52 Fh Steering Wheel Fixed Shaft 1
3 02010976 J7 TR ] 5 S 2R Steering Wheel Stationary Shaft | 1
4 12030021 HhK6903 Bearing 6903 2
5 12050003 HAREO1LT Snap ring for shaf®17 1
6 02030078 JimFL:502 Gimbal (L:502) 1
7 02030339 J5 AL Redirector 1
8 02030338 b A 280mm CHFERSL) Steering Tie Rod (with Ball) 2
9 BR3L (10%1. 25487 ) | Ball Joint (M10%1.25 Inverted Teeth) | 2
10 # ) AT 280mm Steering Tie Rod 2
11 02010253 J7 MALERR Redirector Fixed Plate 9
12 02030074 A m A ) Front Steering Angle L. 1
13 02030075 Bz f D Front Steering Angle R. 1
14 06990028 HABIRE Rubber Sleeve;Steering Angle 4
15 02040047 i Fe 8 b A Front Wheel Hub ASSY 2
16 12030014 76204 Bearing 6204 2
17 14020105 R BANATE O21%x0 Bush ®21*®27%29 2
18 12030023 B #6203 2RS Bearing 6203 2RS 2
19 12040009 W (47X $25X8) Oil Seal (@47x@25%8) 1
20
21
22
23
24
25
26
28




f%#] Disc Brake System

11

Fr i) B X &R R X AW H=E
NO. Code name Chinese Description Q'ty
1 04010103 TE AR Disc Brake Assy 1
2 190035 AR (RHARD Brake Master Pump 1
3 190018 [RHNAG A F Left Brake Caliper 1
4 190019 JRAGH 2R Right Brake caliper 1
5 190020 05K ZE Machnic Caliper 1
6 B2 #1ZhME 840mm Front Brake Line(L.) 1
7 A4 IS 1100mm Front Brake Line(R.) 1
8 JEH M 2250mm Rear Brake Line 1
9 [DIERELS Spring 5
10 FRIRIE S Special bolt 6
11 190025 [HA NP S Brake indicator Light Switch 1
12 190010 FO35 B4 Brake Pad F035 1
13 04020011 TE A A Front Disk Brake Panel 2
14 190009 F18AEEHE Brake Pad F18A 2
15 12990004 T A1) 2 R Pipeline Clamp 6




BEHE R

Rear Axle Assy

5 By AR G ~‘Z~E?E;T$'/3 5 /6
ottt ey > o Ol ﬁ O;
1

-

F H = L= B X H M =
NO. Code name Chinese Description Q'ty
1 02040048 JE Ml Rear Axle 1
2 02040038 BEAL (F4%530-31) Driven Sprocket(530-31) 1
3 02040159 5526530 5075 Chain 530 50 Links 1
4 02040160 530552k Chain Joint 1
5 02040163 F 530 12 Drive Sprocket 12T 1
6 02010828 TR A Lock Washer,Drive Sprocket 1
7 02040105 JE B R A Rear Hub Seat 2
8 R R 22 M10X1. 25X36  Wheel Hub Nut MI0X1.25X36 16
9 AT A Washer 2
10 A EN22 Spring Washer M22 2
11 FFHEREREM22 X 1. 5 X 16 NutM22x1.5x16 2
12 FF E483. 0%40 Snap Pin 3. 0%40 2
13 02040198 Ity R B 2 75 2L A Bearing Seat Dust Cover |
14 12040015 M d42X 30X 7T 0il Seal p42x(30x7 1
15 02040051 1 7 R LA Bearing Pedestal 1
16 12040014 M 50X $34X7 Oil Seal @50x@34x7 1
17 12030060 & 1206 Bearing 1206 1




BIYIFRELE Control Assy

Fr H = X E R R W=
NO. Code name Chinese Description Q'ty
1 04990002 Frlgs (HMAD Hand Brake Assy 1
2 08020254 F-#I28 (L:1600/75mm) |Hand Brake Cable(L:1600/75mm)| 1
3 06990075 RS TR Ball of gear lever 1
4 02011946 IRPSAT 2H A Gear lever 1
5 03030233 PRSI & Shifter Plastic Part Assy 1
6 12020008 WE iR (O 10xd27X6) Metal Dust Cover 1
7 07020028 UL Eilh Torsional Spring 1
8 02010329 PG 2 [ B R H A Shifter Dead Plate Assy 1
9 03030228 NEI Instrument Board 1
10 03030970 o AR Rear Decorate Board 1
11 08020256 w112k (L:2430/165mm) Throttle cable(L:2430/165mm) 1
12 08020255 P2 (L:2150/130mm) | Gear Shift cable(L:2150/130mm) | 2




H2§/F % Electrical Components, Switches

Fr H = B X &R ER R H=E
NO. Code name Chinese Description Q'ty
1 10010007 BIEFF R Dimmer Switch 1
2 10010021 INIPIPS Headlight Switch 1
3 10010006 LRI R Warning Light Switch 1
4 10010002 |\ -5 Horn Switch 1
5 10010005 AT H R Switch of Turnlight 1
6 01020016 FUK AR CDI 1
7 01020022 e R Ignition Coil 1
8 01020017 b i Rectifier 1
9 01020011 Nt Flasher 1
10 01020021 Ak H1 3% Relay 1
11 01020041 CM6321 4k HiL 2% CM6321 Relay 1
12 10070005 LN Horn 1
13 10080018 B T4 Lock Sets 1
14 08010128 245 2% Leader cable 1
15 09020042 A S A kT Left Turning Light(F.) 1
16 09020043 A m T Right Turning Light(F.) 1
17 09020086 J& R 1A ST Left Turning Light(R.) 1
18 09020087 Ja i mkT Right Turning Light(R.) 1
19 00608013 B AT T Y Bulb, Turnlight 4
20 09010061 KA Headlight 3
21 KITAT i Bulb3,Headlight 3
22 09010083 HIEKIT (XBT) Headlight (XBT) 2
23 PR SRARIE! Bulb2,Headlight 2
24 NTITI Bulbl,Headlight Small 2
25 09030015 FEXT (150MM) Taillight 1
26 FXTITR Bulb, Taillight 1
27 10990005 HL L 12N9-BS (S73) Battery 12V9A-BS(Vertical type) 1




SHS &Y 0il Gas SYSTEM

FF i) B AW R X B HE
NO. Code name Chinese Description Q'ty
1 05030011 AR Fuel Tank 1
2 05050004 A Cap,Fuel Tank 1
3 10040059 A AR & 3 Fuel Sensor 1
4 10060003 AR R Fuel Switch 1
5 05050007 VE M Filter Mesh 1
6 06020119 AR Oil Tank Cushion 4
7 15030031 iFE TR Bush,Fuel Tank 4
8 12010007 8. 5 Tubing clamp 8.5 4
9 06030002 VRMAE 4. 5%8. 5 (38CM) Gasoline pipe(4.5*8.5)38CM 1
10 06990001 it yE s Secondary Filter 1
11 01030013-2 fhih %% (PD24]) Carburator(PD241) 1
12 01040012 TIERR Air Filter 1
13 190098 e Filter Element 1
14 03030229 BEER Chain Guard 1
15 02010312-1 e AR Muffler Bracket 1
16 01990001 TUANREEE (RS Air Feed Device 1
17 01990024 HA & Gasket for Exhaust pipe 1
18 7020102 HE AR (L:60, &2) Tension spring (L.: 60, ¢ 2) 2
19 01050015-1 MENEE LT Tk =4 Exhaust Pipe 1
20 01050015-2 VH A AR AR Muffler Cylinder 1




B REH Suspension, Seater

Fr #t = B AW R X B %=
NO. Code name Chinese Description Q'ty
1 05010016 JEE Che) Seat (L.) 1
2 05010017 JEE A Seat (R.) 1
3 05010068 FEE (/) Seat (Small) 2
4 05020005 AL HIF L Sliding Rail (for the seat) 1
5 05020002 ZA Ginigee) Safety Belt(with Bolt) 4
6 07010039 AIJEE (L:345MM, &8.53 ront Shock Absorber (L:345MM, $8.5] 92
7 07010038 JEUE (L:345MM, & 9%  Rear Shock Absorber (L:345MM, ¢9) | 2
8 02010819 TR Control Rod 1
9 02010746 I [ SE R Adjust Dead Pate 1
10 02010331 48448 10. 5%16%121. 5 Screened Pipe 1
11 03030406 THAE Tool Box 1
12 03990070 (GENE ki Mesh Enclosure 1
13 09050001 R Reflector 2
14 09060011 Ja I BE Rear View Mirror 1




BEZETH Tool Kit

WS
'l' me.m_u.‘,, "

Fr i) B X &R ER R H=E
NO. Code name Chinese Description Q'ty
1 16010006 XL ME 22 T) Dual-Purpose Screwdriver 1
2 16010005 12-14H O RIRF Open Spanner(12-14) 1
3 16010004 8-10JF H R4 F Open Spanner(8-10) 1
4 16010007 16X W KA FEE Spark Plug Box Spanner(S=16) | 1
5 16010002 6mm N 7S AR T Socket Head Screw Wrench(6mm)| 1
6 16010001 5mm PN 7S AT Socket Head Screw Wrench(5Smm)| 1
7 16990010 bE 4 T HA Bag for Tools Kit 1
8 MEZE T H R Tools Kit 1




